RFQ #2023-010

GENERAL CIVIL ENGINEERING, BUILDING
ARCHITECTURAL, AND LANDSCAPE ARCHITECTURAL
CONSULTING SERVICES

SSSSSSSSSS

CITY OF MARGATE
5790 Margate Boulevard | Margate, Florida

BBBBBBBBBB .
MCKIM & CREED
Boca Raton, FL

a Raton,
561.910.8630 | mckimcreed.com






ACKNOWLEDGEMENT FORM
ADDENDUM NO. 1

BID NO. 2023-010

| acknowledge receipt of Addendum No. 1 for RFQ No. 2023-010. This addendum
contains seven (7) pages. Please include the original of this form in your qualifications
submission.

Company Name: McKim & Creed, Inc.

Address: 6501 Congress Avenue, #160, Boca Raton, FL 33487

Name of Signer Robert Garland, P.E., DBIA, ENV SP
(please print)

Signature:_____ {2 Date: April 12, 2023
[...]
on Tanglefoot Lane from Utica Ridge Road to Greenbrier Drive (approximately 0.5 mile). Involvement included complete roadway
reconstruction from a 24-foot section with shoulders and ditches to a new 49-foot urban roadway section with curb and gutter and an
enclosed drainage system. Design challenges included the addition of a 10-foot wide multi-use path on the north side of the roadway
and redesign of nine side street intersections to current ADA standards. Temporary construction easements were prepared and
negotiated with many of the adjacent land owners, including presentation of project development at public information meeting.

61

McKim & Creed | RFQ# 2023-010



E. RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT
12. NAME 13. ROLE IN THIS CONTRACT 14. YEARS EXPERIENCE

Patrick Jehle, Jr., PE Parks / Recreation

A. TOTAL B. CURRENT FIRM

17 15

15. FIRM NAME AND LOCATION

McKim & Creed, Inc. | Pensacola, FL & MCKIM&ECREED

16. EDUCATION 17. CURRENT PROFESSIONAL REGISTRATION
B.S., Civil Engineering, Georgia Institute of Technology | Professional Engineer, FL #71528

18. OTHER PROFESSIONAL QUALIFICATIONS

Mr. Jehle has over 15 years of experience of diverse civil engineering experience in the areas of improving recreational and park facilities,
developing wetland trails, integrating intermodal trails with roadway projects, and protecting green spaces. Mr. Jehle also has experience
with the design and permitting of a wide range of storm water management system types, including conventional dry ponds, dry ponds
with both gravity fed and pump assisted filtration, below-grade exfiltration, wet retention and vegetated natural buffer configurations.

19. RELEVANT PROJECTS
(2) YEAR COMPLETED

Fairpoint to Shoreline Multi-Use Pathway PROFESSIONAL SERVICES CONSTRUCTION
Gulf Breeze, FL 2022 2022
(3) BRIEF DESCRIPTION AND SPECIFIC ROLE PROJ,(T PERFORMED WITH CURRENT FIRM
McKim & Creed provided engineering services to design a new 10-foot-wide multi-use pathway along the Fairpoint Drive/Shoreline
Drive loop, a distance of approximately four miles, that will support multi-modal transportation for bikes, carts, scooters and other
wheeled modes of transport in this active area of Gulf Breeze. The project included design and construction of a pile-supported
wood boardwalk through the low lying wetlands in Shoreline Park and rehabilitation of 1.3 miles of pavement along Shoreline Drive.
It also included rehabilitation and upgrade of an existing 5-foot-wide sidewalk within the loop to provide an ADA-compliant path for
pedestrian foot traffic, and safety improvements for side street crossings and critical mid-block crossing locations. Our team conducted
significant public outreach efforts that included a Map Workshop and in-field Awareness Walk to educate and garner input from
communities impacted by the new developments.

(2) YEAR COMPLETED
Daniel Drive and Joachim Drive Improvements PROFESSIONAL SERVICES CONSTRUCTION

Gulf Breeze, FL 2022 2022

(3) BRIEF DESCRIPTION AND SPECIFIC ROLE mpROJ:U PERFORMED WITH CURRENT FIRM
This project includes construction of new access and safety improvements along Daniel Drive and Joachim Drive in Gulf Breeze,
Florida. Vehicle access improvements include driveway connection upgrades to several properties within the project area, intersection
improvements at Daniel Drive and Andrew Jackson Trail, and upgraded public parking. Pedestrian access improvements include new
sidewalks, pedestrian crosswalks and upgraded ADA accessibility features throughout the project area. Safety improvements included
addition of new raised pedestrian crosswalks, new speed tables, and upgraded signing and pavement markings.

(2) YEAR COMPLETED
North Old Corry Field Road Sidewalks and Drainage (FDOT District 3 LAP) PROFESSIONAL SERVICES CONSTRUCTION

Escambia County, FL 2020 2020
(3) BRIEF DESCRIPTION AND SPECIFIC ROLE mPROJ’( T PERFORMED WITH CURRENT FIRM
Project Manager. This LAP project included sidewalk and drainage improvements along North Old Corry Field Road in Escambia County,
Florida. New sidewalk is being constructed along the east side of the roadway, and an new inlet and pipe system is included to replace
an existing open ditch system.

! (2) YEAR COMPLETED
Wetlands Trail Boardwalk PROFESSIONAL SERVICES CONSTRUCTION

GU/fBreeZe, FL 2022 2022
(3) BRIEF DESCRIPTION AND SPECIFIC ROLE [X] PROJECT PERFORMED WITH CURRENT FIRM
McKim & Creed provided surveying, engineering, and landscape architecture services to design a new pile-supported wood boardwalk
D.| to traverse across low lying wetlands in nearby Shoreline Park, providing interconnectivity between residential neighborhoods and the
public park as well as a new public beach access along Santa Rosa Sound.

62 McKim & Creed | RFQ# 2023-010



F. EXAMPLE PROJECT

LS 87 Phases 1-3
Sarasota, FL

23. PROJECT OWNER'S INFORMATION

A. PROJECT OWNER
City of Sarasota

B. POINT OF CONTACT NAME
Mr. Anthony Centurione, PE

c. POINT OF CONTACT PHONE NUMBER, & EMAIL
941.316.8490 | anthony.centurione@sarasotafl.
gov

24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT

The City of Sarasota embarked on a critical
program to replace aged Lift Station 7
(LS 7) with a new, state-of-the-art Lift
Station 87 (LS 87) facility. LS 7 handled
approximately one-third of Sarasota’s
wastewater flow and had a history of
overflows from equipment failures. . The
project was designed and constructed in
3 phases to manage project risks.

Phase 1included theinstallation of 1,239 feet of new 36-inch gravity mains at an average
depth of about 30 feet. Approximately 670 feet of gravity main included a subaqueous
crossing under the Hudson Bayou, an environmentally sensitive waterway, and under
the Osprey Avenue Bridge, an historic structure, using micro-tunneling construction
techniques. Micro-tunneling was also used for another 560 feet underneath the city-
owned Luke Wood Park, the site for new LS 87, in order to minimize construction
impacts and preserve the park's numerous species of protected Grand Trees.

Phase 2 included the demolition of the existing structures and construction of the
new 6.5 mgd facility. The new lift station was designed to withstand the impacts of
Category 3 winds and storm surge, , which required the electrical equipment and back-
up generator to be installed at or above an elevation of 26 feet.

Phase 3 included the installation of 24-inch gravity-fed wastewater pipeline to replace
aged sewer mains. Crews also replaced aging ductile iron and asbestos cement water
mains and installed new reclaimed water mains. New roadways, sidewalks, and drainage
improvements were included in the project to bring added value to the residents.

Construction Bid Costs: $39,155,414
Final Construction Costs: $38,569,765
Engineering Fees: $7.9M

| AMERICAN |
PUBLIC WORKS,

FL CHAPTER

| FLORIDA WATER |
_ENVIRONMENT |
L ASSOCIATION/

EXCELLENCE IN
ENGINEERING

2018

PROJECT
OF THE YEAR

2018

PROJECT HIGHLIGHTS:

@ Lift Station Relocation

@ Microtunneling, HDD, and Open Cut
Construction

® Asbestos Pipe Removal

@ Proactive public outreach

@ Replacement of aged water mains
® Extension of reclaimed water mains

@ Streetscape Enhancements

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(2) FIRM LOCATION (3) ROLE

S McKim & Creed, Inc. Sarasota, FL Prime

63

STANDARD FORM 330 (REV. 7/2021)

McKim & Creed | RFQ# 2023-010



F. EXAMPLE PROJECT

FY 19 Water Main Replacement Design-Build
Tampa, FL

23. PROJECT OWNER'S INFORMATION

A. PROJECT OWNER
City of Tampa

B. POINT OF CONTACT NAME
Rory Jones, PE

C. POINT OF CONTACT PHONE NUMBER, & EMAIL
813.274.8121 | rory.jones@tampagov.net

24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT

The FY19 CIP Water Main Improvement
Program included the replacement of
approximately 102,500 LF of water mains
up to 16-inch in diameter throughout
20 project areas within the City's water
service area. The project targeted under-
sized and older pipelines, including
asbestos cement water mains, as well as
the removal of parallel and redundant
water mains to improve service and water quality. Initial services included an evaluation
and prioritization of the 20 projects, to facilitate permitting, design, and stakeholder
engagement.

As the first of two construction phases for the program, Phase 1 was an “early out”
package to expedite design and construction of eight project areas with a history of
breaks that included over 7,100 LF of water mains. The Team successfully provided
turnkey services including, surveying, SUE, design, permitting, public outreach,
geotechnical, CEl and construction services.

The water main replacement work was designed and installed using both open-cut
and horizontal directional drill (HDD) technology. Our team coordinated permitting
with multiple agencies, including rights-of-way for City of Tampa, Hillsborough County,
and Florida Department of Transportation; and general permitting through Florida
Department of Environmental Protection, Hillsborough County Health Department
and Hillsborough County Environmental Protection Commission.

The City selected the progressive design-build delivery method to manage risks
on this city-wide water main replacement project.

Engineering Fees: $1,838,816
Construction Costs: $28.1M

PROJECT HIGHLIGHTS:

®@ Water main replacement project
®@ Asbestos cement pipe removal

® Shallow horizontal directional drills
® Proactive stakeholder engagement

@ Zero Change Orders

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(2) FIRM LOCATION (3) ROLE

A McKim & Creed, Inc. Clearwater, FL Prime

64

STANDARD FORM 330 (REV. 7/2021)

McKim & Creed | RFQ# 2023-010



F. EXAMPLE PROJECT

Northwest Regional WRF Expansion
Hillsborough County, FL

23. PROJECT OWNER'S INFORMATION

A. PROJECT OWNER
Hillsborough County

B. POINT OF CONTACT NAME
Kelly Kiner, Project Manager

c. POINT OF CONTACT PHONE NUMBER, & EMAIL

813.209.3067 | KinerK@hillsboroughcounty.org

24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT

The Northwest Hillsborough Wastewater
Consolidation  Program consisted of
retiring two  outdated  wastewater
treatment plants (Dale Mabry and River
Oaks), expanding the Northwest Regional
Water Reclamation Facility, and building
new transmission pipelines and two new
pump stations to transfer wastewater
from the old plants to the expanded
Northwest plant. New reclaimed water mains returned reclaimed water back to the
service areas.

Our team partnered with Hillsborough County to develop a site master plan for the
expansion and provided design support throughout all phases of the project. We
also provided construction engineering and inspection support. Specific professional
services provided by our team included wastewater and biosolids process engineering;
structural, geotechnical, electrical, transportation, and environmental (wetlands)
engineering; SCADA, site planning; land development; trail design; public information
and value engineering,

This project included new headworks (mechanical screening and degritting),
inline flow equalization, and influent flow distribution box; retrofit of existing
biological nutrient removal basins; additional odor control systems; additional
clarifier flow splitter box and additional secondary clarifiers; new bulk sodium
hypochlorite storage tanks and associated chemical feed pumps; additional
RAS pump station, additional new filtration system; additional chlorine contact
basins; additional effluent transfer pumps and new reclaimed water pumps;
additional prestressed concrete reject water storage tank and RCW storage
tanks; electrical and instrumentation improvements; yard piping and site work.

As Owner's Representative, we assisted in evaluations of technical proposals and
selection of a design-build team, provided technical reviews of plant designs, and
provided support to the County Project Management group in overseeing construction
work for compliance with the design criteria package for the plant expansion. We also
worked closely with Hillsborough County’'s Communications Department to develop
and implement the overall consolidation program.

Engineering Fees: $3,551,611
Construction Costs: $193M

PROJECT HIGHLIGHTS:

@ Served as Owner’s Advisor for
County’s largest design-build project

® Provided extensive wetland
delineation, mitigation, and
permitting services

® Developed trails and educational
features in dedicated wetland areas
to buffer facility from residential
areas

@ Provided condition assessment of
existing facility and unit processes

@ Provided preliminary engineering for
facility expansion, including process
evaluations and selection

AWARDED THE ENR TOP WASTEWATER
PROJECT IN THE SOUTHEAST [2020]

DESIGN-BUILD WATER/WASTEWATER
PROJECT OF THE YEAR 2020

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(2) FIRM LOCATION
Clearwater, FL

(3) ROLE

S McKim & Creed, Inc. Prime

65

STANDARD FORM 330 (REV. 7/2021)
McKim & Creed | RFQ# 2023-010



F. EXAMPLE PROJECT

Fairpoint to Shoreline Multi-Use Pathway
Gulf Breeze, FL

23. PROJECT OWNER'S INFORMATION

A. PROJECT OWNER B. POINT OF CONTACT NAME c. POINT OF CONTACT PHONE NUMBER, & EMAIL

City of Gulf Breeze Mr. Craig Chamberlin 850.934.5109 | cchamberlin@gulfbreezefl.gov

24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT

PROJECT HIGHLIGHTS:

® Multi-use / multimodel pathway

McKim & Creed provided surveying, civil
engineering, and landscape architecture
services to design a new 10-foot-wide
multi-use pathway along the Fairpoint
Drive/Shoreline Drive loop, a distance
of approximately four miles, that will
support multi-modal transportation for
bikes, carts, scooters and other wheeled

@ Urban design environment

@ Designed an ADA-compliant
pathway within the existing
constrained right-of-way

@ Developed plans for a pile-

modes of transport in this active area of supported wooden boardwalk that
Gulf Breeze. This design also includes intersection safety improvements at side streets crosses wetlands

and critical mid-block crossing locations, along with rehabilitation and upgrade of an @ Operation and maintenance friendly
existing 5-foot wide sidewalk to provide an ADA-compliant path for pedestrian foot designs

traffic.

o ‘ , @ Proactive public outreach program
Additionally, our team completed community multiple outreach efforts to educate

citizens about the project and gather public input early in the project's development,
such that the input could truly influence the final design.

McKim & Creed provided its services on this project throughout its entire lifecycle,
including bidding assistance, construction phase services, and project closeout
services.

Engineering Fees: $90,187
Construction Costs: $3,155,411

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(2) FIRM LOCATION (3) ROLE
S McKim & Creed, Inc. Pensacola, FL Prime

STANDARD FORM 330 (REV. 7/2021)
66 McKim & Creed | RFQ# 2023-010



F. EXAMPLE PROJECT

Backup Power to 30 Pump Stations
Palm Coast, FL

23. PROJECT OWNER'S INFORMATION

A. PROJECT OWNER
City of Palm Coast

B. POINT OF CONTACT NAME
Steve Flanagan

c. POINT OF CONTACT PHONE NUMBER, & EMAIL
386.986.2354 | sflanagan@palmcoastgov.com

24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT

McKim & Creed provided condition
assessment, design, permitting, and
construction administration services to
the City of Palm Coast for the upgrade of
30 lift stations. The goal of the project was
to improve the resiliency and reliability
of critical lift stations throughout the
wastewater collection system.

Hurricane Irma (2017) caused city-wide power outages. Critical lift stations lost power
and overflowed as a result. Although the lift stations had receptacles for portable
generators, the City was not able to monitor the operation of the lift stations remotely
and/or respond to mitigate all overflows.

The City acquired FEMA Hazard Mitigation Grants to upgrade 30 lift stations and to
improve the resiliency of the wastewater collection system.